
                                                                                     

 
 
 

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION  
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria 

Tel: (+43-1) 26026-0 · www.unido.org · unido@unido.org 

 

 

 

 

OCCASION 

 

This publication has been made available to the public on the occasion of the 50
th

 anniversary of the 

United Nations Industrial Development Organisation. 

 

 

 

 

 

 

 

 

 

 

 

 

 

DISCLAIMER 

 

This document has been produced without formal United Nations editing. The designations 

employed and the presentation of the material in this document do not imply the expression of any 
[...]
Folke, 1995, ca.-ey, 1994) have shown that, if organochlorine discharges are low (AOX under 
about 2 kg/ton), that unchlorinated organics are more environmentally significant2. Questions 
about fish reproduction. ai]e of sexual maturity and others have been raised, and it appears that 
the residual liquors from the unbleached part of kraft mills are a more significant factor than the 
organochlorines. The suggested ch2nges in mill process take this into account. and will result in 
recovery and incineration of at least 80%, and probably over 95% of the unchlorinated 
substances. 

2.3 Baikalsk mill 

The mill was built in the late 1960s, a'ld used the pulping 3nd bleaching technology that was 
normal at that time. Several grades of dissolving pulp are produced using the standard 
prehydrolysed kraft process, with conventional chlorine based bleaching The mill is described 
in detai! elsewhere, and the process is discussed herein only where necessary to clarify 
discussions of environmental effects. 

2.4 Local regulations 

The Russian Ministry of Environmental Protection (MEP), through a regional Committee of 
Environmental Protection, defines discharge rates. The environmental laws are based on needs 
of Lake Baikal, and consider the effects of all discharges. 

The regulations are expressed as the maximum allowable daily average concentrn:ion of various 
substances in the effluent (Refer also to the discussion on page 9). 

80050 is considered to be the ultimate BOD. 

The mill currently operates under "Temporary" effluent discharge limits. which are negotiated 
each year. The published "Absolute" limits for effluent discharges are an appropriate target for 
evalu::ition of technical alternatives for production of pulp on the mill site. However. our analysis 
indicates that the numbers are unattainable with even the best technology available in the world 
today. The only practical way of achieving such low discharges is probably to use the TCF 
technology discussed elsewhere in this report, and then recycle most of the effll!ent to the mill. 
In this case, it will be possible to comply with the absolute limits in terms of mass flow per hour 
<1isci;c;;ged, but probably not in term of concentration. until mill effluent flow is completely 
eliminated. 

2 At Ba1kalsk. AOX C11scharges are currently under 1 kg/ton pulp. and normally abour O 5 kg/ton 

21 March. 1995 . 7. Ba1kalsk mill 



N. McCubbin Consultants Inc. 

The norm for mercury concentrations in the discharge is defined as being equal to the 
background level in the lake, and is 0.00048 mg/I 

The regulations are expressed as maximum allowable concentrations of a number of 
substances. as shown in Table 1. Note that the regulations are expressed in terms of 
concentration in mg/I. The table includes the autho(s calculations of the equivalent in mass flow 
(g/hour) and production based discharges (g/ton). 

Table 1 Effluent discharge regulations for the Baikalsk mill 
Parameter 

Suspended solids 
80Ds (Unfiltered) 
80Dso (Unfiltered) 
COD 
Lignin 
Furfural 
Volatile phenols 
Chloroform 
Soap 
Mercury 
Dimethyl sulphide 
Dimethyl disulphide 
Ammonia nitrogen 
Nitrate 
Chloride 
Sulphate 
Methanol 
Turpentine 
Extractable oil 
Al3 •• 

Hydrogen sulphide 
Total pnosphorus 
Phosphates 
Surfactants 
AOX 
Formaldehyde 
Nitrite 
pH 
Floating substances 
2.3.7,8 TCDD 

21 March. 1995 

Temporary 
mg/I 
4.00 
2.60 
12.00 
50.00 
10.00 
0.60 
0.01 
0.15 
3.00 
0.00048 
0.03 
0.04 
1.00 
2.00 
120. 
207. 
0.10 
0.124 
0.08 
0.08 
0.001 
0.19 

0.10 
1.13 
0.10 
0.001 
6.0 - 8.0 

Absolute regulations 
mg/I g/hour .g/ton 
0.8 6,975 289 

1.33 
4.9 
2. 
0.01 
0. 
0.1 
0.1 
0.00048 
0.03 
0.02 
0.04 
5. 
30. 
10. 
0.1 
0.11 
0.02 
0.04 
0.009 

0.04 
none 

absent 
6.0-8.0 

11,597 
42,724 
17.438 
87 
0 
872 
872 
4 
262 
174 
349 
43,596 
261,576 
87,192 
872 
959 
174 
349 
78 
0 
349 

0 
0 

0 
480 
1,769 
722 
4 
0 
36 
36 
0 
11 
7 
14 
1,805 
10,829 
3,610 
36 
40 
7 
1.; 
3 
0 
14 

absent absent 
non detect (at 1 ppt) 

·8- Local re9ulahons 



N. Mccubbin Consultants Inc 

It is perhaps interesting to compare the regulatory limits for the Baikalsk mill with those currently 
proposed by the US Environmental Protection Agency for a similar mill. The EPA guidelines are 
expressed in kg/ton pulp, and it is not uncommon fer local regulations to be as low as 20% of 
these numbers, but there are no US regulations as stringent as those applicable to Baikalsk. 
EPA proposes the following: 

Table 2 US EPA proposed guidelines for bleached kraft mills 
TSS 17 ,000 g/tcr. 
BODS 8200 g/ton 
AOX 0,267 
Chlorofonn 5 g/ton 
COD 2:i000 g/ton (for papergrade kraft) 
2,3,7,8 TCDD Non detect at 10 PP'l 

The EPA is therefore more demanding than the Baikalsk regulations for chloroform, and, 
effectively, for 2,3,7,8 TCDD since their detection limit is lower. The EPA requirements for the 
major group parameters. BOD, TSS and COD are much less stringent than those for Baikalsk. 

2.5 Concentration basis of regulations 

The local regulations that apply to the mill effluent discharge, discussed above. are based on the 
concentration of various substances in the mill effluent, whereas the best accepted practice is to 
define maximum allowable discharges based on the mass of each substance. 

In the past. the use of concentration based standards at Baikalsk has been essentialiy equivalent 
to a mass discharge limitation, since the Baikalsk mill effluent flow has not varied substantially 
over the years. However. in view of the probability of major process changes to reduce the mill's 
discharges, it is recommended that the regulations be based on mass flows. 

The lake has no interest in the concentration of any pollutant in the discharge pipe {excc>pt for 
very local dilution, discussed below). The principal concern for a receiving water like Lake 
Baikal is the accumulation of persistent substances which may damage the ecosystem, perhaps 
in ways not yet understood. To minimize this risk, effluent limiting regulations should aim at 
minimizing absolute discharges, bf being based on m~ss flows. A practical starting point would 
be to simply convert today's standards to mass flows by simple m1..1ltiplication of the current flow 
by the specified concentrations. 

If the concentration basis for effluent criteria is retained, it is conceivable that an engineering 
analysis of a particular process modification could lead to selection of a process that would lead 
to the mill maintaining the currently high effluent flows. instead of a much lower flow with 
perhaps somewhat higher concentration of pollutants. 

The present effluent quaiity is such that local effects within a hundred meters of the discharge 
pipe are trivial. While it is theoretically conceivable that a substantial reduction in the mill 
effluent flow would raise the concentration of pollutants very close to the effluent pipe, we do not 

21March.1995 .9. Concentral1on ba!.ls of regulations 
,,, ........ ,,. ... ,,...., ,, 



N. McCubbon Consullants Inc. 

believe that this is a ~rious consideration. since the reductions in flow will. in practice. be 

accompanied by reductions in mass flows of pollutants d1schargP.d. 

2.6 Discharge taxes 

The mill is subject to taxes on pollutants discharged, including parameters where the mill 
complies with discharge limiting regulations. The taxes are based on the discharge rates of 
individual substances. The legal rates lead to taxes that would exceed the mill's total income. so 
in practice a tax is negotiated that is approximately 10% of the mill's profit. If discharges exceC'C 
the tempora:y regulations, then the tax actually charged is liable to be assessed at 20% of 

profits. 

The tax is heavily weighted against discharges of organochlorines. so that any measures taken 
to reduce or eliminate such substances have a significant effect on tax liabilities. In 1995, 
virtually all of the calculated tax liability is due to AOX. If a TCF process is installed, then the 
associated elimination of the AOX tax alone would lower the calculated tax to below 10% of the 
mill's profit, so there would be a real financial incentive to further reduce discharges of the taxed 

parameters. 

Payment of the discharge taxes is a substantial but not crippling cost to the mill. However. the 
fact that the amount paid is subject to negotiation is a potential liability. Reduction of discharges 
so that the tax liability is small would clearly be in the mil's interest. and is considered in the 

economic analysis. 

21 March. 1995 -10- Discharge laxes 

., .,.,_ ........ .,,., .. 



• 

N. McCubbin Consuftants Inc: 

3. Effluent Discharges 

The mill has had an advanced effluent treatment system since production commenced in the 
late 1960s_ The treatment system will be analyzed in detail by Or. Huber and the following 
comments are intended to assist in this analysis. as well as in developing a recommended plan 
for upgrading the mill to reduce effluent discharges_ 

3.1 Systt:m description 

Sewers are collected in two mixing/stabilization tanks prior to biological treatment There is no 
primary clarifier. or other removal of suspended solids prior to biological treatment 

3.1.1 Biological treatment 

There are two conventional activated sludge treatment (AST) systems in operation_ 

One AST treats the ·black· wastes. consisting of , .. a discharges from cooking, brownstock 
washing, woodroom and causticizing plant. The nominal feed flow is 60,000 m3/day and 
retention time is 2G hours_ It has 2 secondary clarifiers. each 24 m diameter. 

The other AST system treats the other mill wastes (defined as the ftwhite• st1eaill in mill reports). 
including all roof drains and surface water runoff from the mill. and sanitary sewage_ It's nominal 
feed flow is 200,000 m3/day. and retention time is 3 hours. It has 5 secondary clarifiers. each 
40 m diameter. 

The treated etfluent flows from both systems are combined with the underflow from the sludge 

thickening operations for further treatment. 

3.1.2 Physical chemical treatment 

The combined efflu~nt is further processed by precipitation assisted by alum and polyacrylide 
polymer. This process is not conventionally used in the worldwide pulp and paper industry, 
because of rel2tively high co5ts. However, a few mills have comparable systams and the 

process is well proven. 

pH is controlled by sulphuric acid, and the alum and polymer are added before a set of 6 

flocculating clarifiers. each 54 metres diameter. 

21 March, 19!)5 -11- System descnphon 



N McCubtlin C~ ir~-

3.1.3 Sand filters 

Sand filters were installed at the time of mill construction. but are no currently used. since they 

die not further purify the effluent from the above mentioned physical chemical system. 

3.1.4 Polishing 

There are three polishing basins with 24 hours retention to allow any residual settleable solids to 

precipitate. The last basin is aerated to raise dissolved oxygen in tile effluent to about 7 mg/I. 

3.1.5 Discharge 

The effluent is discharged through two submerged diffusers approximately 150 metres offshore. 

at a depth of 40 metres. There was no visible effluent at the time of the visit. and others have 

confirmec! that the effluent discharge is never visible. 

3.1.6 Spill protection 

tn event of spills from the mill which would effect the biological treatment system, the effluent 
can be stored for up to 24 hours, and then discharged slowly to the treatment system. The 
supervisors report that this has rarely been required. and that the spill basin has never been 

completely filled. 

3.1.7 Sludge disposal 

All sludge from biological treatment and physical chemical treatment are thickened by floatation. 

centrifuge, and hot gas drying, and then incinerated in a pair of fluidized bed incinerators. 

Underflow from the dewatering stages is returned to the effluent treatment system. 

The sludge disposal system has a design capacity ~f 120 ton/day. but there are only 

approximately 40 ton/day sludge to process. so some of the equipment is on stand-by. 

21 March. 1995 . 12. Syst!'m descnphon 

• 



N McCubbln Consullanl$ Inc. 

3.2 Effluent character is tics and impacts 

Average 1994 discharges are summarized in Table 3. 

Table 3 Characteristics of Baikalsk mill effluent in 1994 

Effluent flow m3 per day 156.775 156.775 
Effluent now m3 per ton 450 450 0 

mgn kg/dal git on glhour 

Suspended solids = 3 439 1,259 18.290 

BODS (Unfiltered) ".:l 
I - 298 855 12.4i1 

60050 (Unfiltered) 10.3 1,615 4,633 67,2~3 

COD 45. 7,055 20,240 293.954 
lignin 4.2 658 1.889 27.436 
Furfural 0.04 6.3 17.99 261 
Volatile phenols 0017 2.7 7.65 111 
ChlorofClnn 0.135 21.2 61 882 
Soap 1.68 263 756 10,974 
Mercury 0.00037 0.058 0.17 2 
Dimethyl sulphidP 0.026 4.1 11.69 170 
Dimethyl disulphide 0.062 9.7 27.89 405 
Ammonia nitrogen 0.3 47. 134.93 1,960 
Nitrate 0.56 87.8 251.88 3.658 
Chloride 107.5 16,853 48.351 702.223 
Sulphate 165.7 25.978 74.529 1.082.403 
Methanol 0.001 0.2 0.45 7 
Turpentine 0.07 11. 31.48 457 
Extractable oil 0.052 8.2 23.39 340 
Al3++ 0.06 9.4 26.99 392 
Hydrogen sulphide trace 0. 0 
Total phosphorus 0.007 1.1 3.15 46 
Phosphates 
Surfactants 0.05 7.8 22.49 327 
AOX 1.23 193 553 8.IJ35 
Formaldehyde 0.042 6.6 18.89 274 
Nitnte trace 0. 0 

3.2.1 Traditional pollutants 

The discharges of traditional pollutants are extremely low. primarily due to the conservative 

design and the effective operation of the effluent treatment system. 

3.2.2 Organochlorines 

The discharges of chloroform are well above the values attained by many modern mills. bul 

correspond with the current production technology where sodium hypochlNile bleach is used. 

The AOX discharge is approximately 0.5 kg/ton pulp. which is well below th~ value normally 

associated with the bleaching technology used at Baikalsk. It is widely accepted any value of 

AOX discharge below about 2 kg/ton pulp provides no indicalion of the toxicity of a mill effluent. 

21 March. 1995 . 13. EIOuenl characl~ri!.flcs and impacts 



N Mccubbin Consultants lr.c 

Dioxins are not measured frequently, so that there is no value shown ir. Table J_ Measurements 
in recent years have shown that discharges are non detedable to the level of 1 ppt_ This is a 
le~ sensitive level of detedion than is normal in Scandinavia and North America_ It is 
impossible to estimate the adual discharges of 2.3.7.8 TCOO without analysis_ Consideration of 
the mill process operations suggests formation of the quantities of 2.3. 7 ,8 TCOO that were 
common in most bleached kraft mills in the mid 1980s_ However. dioxins travel with suspended 
solids, so it is quite likely that they are beir.g removed and incinerated in the Baikalsk mill's 

unusually efficient effluent treatment system_ 

3.2.3 Nutrients 

The concentration of nutrients in Lake Baikal water is very low, and it is desirable to maintain this 
charaderistic_ The input of phosphorus to the lake from the mill is only 1.1 kg/day. which is 
trivial relative to natural contributions. so the mill can be considered as having no effect on the 
phosphorus balance of the lake_ In most parts of the world, phosphorus discharge 
concentrations of up to about 1 mg/1 are considered acceptable for sensitive waters. The 
Baikalsk mill discharge is only 0.007 mg/I phosphorus. 

The input of 4 7 kg/day of ammonia nitrogen is likewise trivial relative to the nutrient budget of 

the lake. 

3.2.4 Mercury 

There is some mercury in the wood entering the mill, but the principal source of mercury is 
contamination of the sodium hydroxide (caustic) purchased by the mill. Mill staff report that they 
purchase caustic from the lowest-mercury source available. The absolute discharge of 
0.00037 mg/I is below the reported background concentration in Lake Baikal. If the mill installs 
more modem pulping and bleaching systems. then the quantity of caustic purchased will drop 
substantially, so the mercury discharge will also. 